FHOMI

INSTRUCTIONS & PARTS LIST

LIFT LEVER

SLITE

42" GRADER BLADE
No. LM-16001-67
for "1-10, T-12, & T-15 TRACTORS

TRANSPORT HOOK

ol

(See tigure 1}

2

R

5

LIFT CABLE ASSEMBLY }: '

e
N

QUICK PIN E

| I
HITCH ASSEMBLY /V{,\é? ~
QUICK PIN

The 42" grader blade is attached to the tractor as shown in
the above illustration by following the sequence of steps as
outhned below.

UNDERSIDE OF TRACTOR
REAR

TRANSPORT CLIP

FRONT

FIGURE 1

1. Position the grader blade under the tractor so that the
draw bar assembly may be connected to the front hitch
brackets of the tractor. Secure in place with two clevis
pins-and two guick pins.

2. Attach the lift cable to the rod on the lift lever located

on the underside of the tractor (see Fig.2). Runthe cable .

over the pulleyand attach to the lifi rod on the draw bar.
Secure with a quick pin.

KING PIN
o <— QUICK PIN
iy TRANSPORT LIET STUD
/cii?/ﬁzﬂ\@
/’gQ
A /’\
\d%;\\
‘;4: DRAW BAR Assmnw
&
—~
LIFT ROD

LIFT I:ABLE\ (
LIFT uwk

PULLEY -

/ LIFT RoD

QUICK PIN

FIGURE 2

3. When desired, the blade may be angled tothe left or right
by removing the king pin and quick pin from the center
hole in the hitch assembly. Lock the blade in the desired

‘position by replacing the king pin and quick pin when the
 alternate holes in the hitchassembly line up with the hole
in the draw bar.

PART NO. 24696




42" GRADER BLADE

Description Paxrt No. Qty. No, Description Part No. Qty.

No.
1 CABLE ASSEMBLY-lift LM-16064-73 1 15 HITCH ASSEMBLY LM-01070-58 1
2  WASHER-lock, 5/8 LM-09173-73 2 16 SCREW-hex cap, 5/8-11x 2 LM-08193-75 2
3 NUT-hex, 5/8-11 LM-09157-26 2 17 SCREW-hex cap, 5/8-11 x 3 LM-09221-18 1
4  BRACKET ASSEMBLY LM-01727-38 1 18  PIN-king LM-81810-08 1
5 BLADE-grader, 42V LM-01070-56 1 19  PIN-quick _ LM-09181-96 4
6 NUT-hex, 3/8-16 LM-09169-50 1 20 PIN LM-01563-06 2
7  WASHER-lock, 3/8 LM-09169-65 1 21 DRAW BAR ASSEMBLY LM-16066~-32 1
8 WASHER-nylon, 3/8 LM-01591-34 1 22  PIN-quick LM-80210-24 1
9  HOOK-transport lift . LM-16075-24 1 23  NUT-hex, 5/8-11 LM-09233-53 1

10  WASHER-flat, 3/8 LM-09173-78 2

i1 SCREW-hex cap, 3/8-16 x 1-1/8 ~ LM-09193-58 1 Accessory

12  SCREW-hex cap, 3/8-16 x 3/4 LM-09081-27 1

13  CLIP-transport lift LM-16075-22 1 PAINT-blue, 140z. spray can LM-16076-89

14 NUT-hex, 3/8-16 LM-09234-28 1 PAINT-black, 12o0z. spray can 22772

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

[HOMELITE®

« fextron]
DIVISION

PRINTED IN U.S. A. . PORT CHESTER, NEW YORK, U.S.A. 10573 E1272EZ




